AC charging pile CDZ-O model installation steps

AC charging pile CDZ-O model installation steps. More and more customers are not only paying attention to the appearance of charging piles but are also interested in installation. Let’s take a look at how to install the AC charging pile CDZ-O model.

The installation process of the AC charging pile CDZ-O model is roughly divided into four steps: light bar assembly, shell assembly, component assembly, and overall assembly.

home ev charger CDZ-O

1. Light strip assembly

Stick the light strip on the round sheet metal. When sticking the light strip, you need to stick a little more outward to avoid the screw holes, as shown in Figure 1 and Figure 2.
Install the lamp ring cover on the lamp ring base, align it with the holes, turn it over, and tighten it with 6 self-tapping screws m5*12, as shown in Figure 3.

Light strip assembly

2. Shell assembly

Install the AK18 motherboard: Install the AK18 motherboard onto the copper studs and fix it with 6 padded screws m3*8.

Shell assembly

3. Component assembly

Install the card reader: Install the card reader on the bottom shell, pay attention to the white terminal installation to the right,

tighten it with 4 self-tapping screws m3*6, and connect the card reader cable, as shown in Figure 4.

Install the 2.4 display screen: Install the 2.4 display screen on the bottom case, pay attention to the white terminal installation to the left,

tighten it with 4 self-tapping screws m3*6, and connect the display cable, as shown in Figure 4.

Install the waterproof joints: Insert the two waterproof joints from the outside of the housing in sequence,

and tighten them clockwise with the knobs, as shown in Figure 5.

Component assembly

4. Overall assembly

Assembling the light ring and the shell: Install the light ring and the base shell together. There is a buckle-like place to catch it and fix it with 4 self-tapping screws m3*6 (red circle).
The light holes of the lamp shell and base shell need to be filled with waterproof glue.

Overall assembly

The above are all the installation steps for this product.

Update cookies preferences

Get a Quick Quote!

x

    Get a Quick Quote!

    x